MERCRUISER (7.4L TBI MIE [LH] GEM. W1 GM 454 %2 1336-1337) ¥ STARTER MOTOR AND ALTERMATOR b
Serial Mbr Range: OFE74815 THRU 0K333333 ()

Ref |Clazs|Part Description Qt Comment Footnote
2 10 47462 | SCREW [F/A16-14 % 1-1/4 M) 2

3 13 32993 | LOCKAWASHER [FAEIN ) 2

4 11 40021 1|MUT (M5 = 0.8) 1

5 11 15874 |MUT [M10% 1.5) 1

A 13 26996 | LOCKAWASHER [#10) 1

7 a5 79655 BOOTANSULATOR 1

a2 aa FA023497 |FUSE ASSEMELY [0 AF) 1

9 11 21825 MUT [1/4-28) 1

10 2055847 |ALTERMATOR ASSEMBLY 1 [SEE "ALTERMATOR [MaANDO)"
11 850137 |BRACE-ALTERMATOR ADJUSTIM| A

12 10 47462 |SCREW [F/A16-14 % 1-1/4 M) 1

13 13 32993 | LOCKMWAASHER [FAEIN.) 1

14 12 3263 'WASHER 1

15 10 29198 | SCREMW & LOCKWASHER (5/16-1 (1

16 12 26168 "WASHER 1

17 B07972T |BRACKET-ALTERMATOR 1 2
18 10 47462 | SCREW [7/16-14 % 1-1/4 IM.) 1

18 10 91903 | SCREW [7/16-14 % 1-3/4 IM.) 2

19 12 22248 |'"WASHER 3

20 23 90520 1|SPACER 1

21 10 48308 | SCREW [3/8-24 = 3-3/4 IN] 1

22 12 20853 '"WASHER 2

23 23 3386 BUSHIMG 1

24 11 23161 |MUT [3/8-24) 1

25 12 96457 '"WASHER-PHEMOLIC 1

26 13 26996 | LOCKAWASHER [#10) 1

27 11 79989 | MUT [#10-24) 1

28 13 26992 | LOCKMWASHER [1/4 1M, 1

29 11 94330 MUT [1/4-20) 1




